
FY 2025 CWSRF Annual Report | Page 1

Clean Water 
State Revolving Fund 
Annual Report 
State Fiscal Year 2025 



FY 2025 CWSRF Annual Report | Page 2 

The Federal Clean Water Act (CWA) requires a report of the annual Clean Water State Revolving 
Fund (CWSRF) activities. The OWRB hereby submits the CWSRF Annual Report for the State Fiscal 

Year (SFY) 2025, July 1, 2024, through June 30, 2025. 

This report describes sources and uses of funds, environmental performance of construction 
activities, the OWRB’s financial position, as well as the manner in which the OWRB met the SFY 

2025 Intended Use Plan (IUP) goals and objectives. 

The OWRB has agreed to submit this report to the Environmental Protection Agency (EPA) within 
[...]
The Authority owns and operates a wastewater treatment facility (WWTF), whose current 
treatment process is a total retention lagoon. The design average daily flow is 0.06 MGD, 
and the receiving waterbody is Beaver Creek, which is listed on the 303(d) list for Sulfates 
and Total Dissolved Solids. The Authority also owns a collection system that serves both 
residential and commercial users within the town. The system is antiquated and includes 
numerous brick manholes throughout. The Authority is not currently under an Oklahoma 
Department of Environmental Quality (ODEQ) Consent Order for the wastewater system; 
however, the  sanitary sewer system experiences frequent failures, causing periodic 
overflows and creating health concerns for the community. The sewer system also 
requires upgrades to meet ODEQ requirements under OAC 252:656, Water Pollution 
Control Facility Construction Standards, specifically regarding its brick manholes. 

The Authority will utilize the proceeds to replace approximately 3,580 linear feet of new 
8” PVC SDR 26 sanitary sewer line along three different streets. The improvements will 
reduce and eliminate overflows and minimize unintended flows to the WWTF. The full 
amount of loan proceeds is forgiven. 



FY 2025 CWSRF Annual Report | Page 20 

BINDING COMMITMENT 

APPLICATION AMOUNT $30,000,000.00 APPROVED DATE SEPT. 17, 2024 

ASSISTANCE PROVIDED 

LOAN AMOUNT: $30,000,000.00 FUNDED DATE SEPT. 24, 2024 

GPR: $0.00 ADDITIONAL SUBSIDIZATION $0.00 

ESTIMATED SAVINGS $7,275,700.00 

The  Edmond Public Works Authority (Authority), located in Oklahoma County, serves 
33,876 sewer customers and 33,208 water customers as of 2024.  According to the 2020 
U.S. Census the community’s population was 94,428 . 

The Authority owns and operates a wastewater treatment plant (WWTP) where the 
current treatment process utilizes extended aeration.  The design average daily flow is 
16 MGD, and the receiving waterbody is Coffee Creek, which is not listed on the 303(d) 
list. The Authority also owns and operates a sewer collection system with aging sewer 
mains and manholes, including aging creek crossings. The Authority is not currently 
under an Oklahoma Department of Environmental Quality (ODEQ) Consent Order for the 
wastewater system; however, its sewer collection system is in a deteriorating condition 
and needs attention. 

The Authority will use loan proceeds to address portions of the system in two main 
projects. The Chisholm Creek project will replace approximately 22,000 linear feet of 
aging ductile iron force main sewer pipeline with high density polyethylene (HDPE) pipes 
from the Chisholm Creek lift station to the Coffee Creek interceptor. The Spring Creek 
project will replace approximately 9,125 linear feet of interceptor sewer line, including 
two aerial crossings, replace 44 manholes and rehabilitate 55 manholes, along with all 
appurtenances required to complete the two projects. These projects will help reduce 
or eliminate bypasses, reduce unintended flows to the wastewater treatment plant, and 
help improve effluent discharge to Coffee Creek. 

EDMOND PUBLIC WORKS AUTHORITY 
ORF-23-0097-CW 



FY 2025 CWSRF Annual Report | Page 21 

BINDING COMMITMENT

APPLICATION AMOUNT $30,000,000.00 APPROVED DATE SEPT. 17, 2024

ASSISTANCE PROVIDED

LOAN AMOUNT: $30,000,000.00 FUNDED DATE SEPT. 24, 2024

GPR: $0.00 ADDITIONAL SUBSIDIZATION $0.00

ESTIMATED SAVINGS $7,275,700.00

BINDING COMMITMENT 

APPLICATION AMOUNT $1,500,000.00 APPROVED DATE AUG. 20, 2024 

ASSISTANCE PROVIDED 

LOAN AMOUNT: $1,500,000.00 FUNDED DATE AUG. 28, 2024 

GPR: $0.00 ADDITIONAL SUBSIDIZATION $1,500,000.00 

ESTIMATED SAVINGS $1,889,600.00 

EL RENO MUNICIPAL AUTHORITY 
ORF-24-0001-CW 

The El Reno Municipal Authority (Authority), located in Canadian County, serves 6,300 
water connections and 5,650 sewer connections as of 2023. According to the 2020 U.S. 
Census the community’s population was 16,989. 

The Authority’s stormwater management, which is comprised of natural creeks and 
channels, roadside ditches, and culverts is aging and outdated, causing severe flooding.  
Although the Authority is not currently under a consent order from the Oklahoma 
Department of Environmental Quality (ODEQ), it faces increasing stormwater challenges. 
The Authority is located within the Central North Canadian watershed and is one of the 
largest towns in the watershed and has experienced significant growth over the last 
decade. 

The Authority will use the proceeds to prepare a comprehensive Drainage Master Plan 
aimed at identifying system deficiencies, documenting unmapped drainage areas, 
and formulating solutions for the five most pressing drainage challenges. While the 
Authority is not currently a regulated MS4 stormwater discharger, improvements to the 
local stormwater infrastructure can help control urban runoff pollution, improve erosion 
control, and reduce flood risks for the community. The full amount of loan proceeds is 
forgiven. 



FY 2025 CWSRF Annual Report | Page 22 

BINDING COMMITMENT 

APPLICATION AMOUNT $221,500.00 APPROVED DATE AUG. 20, 2024 

ASSISTANCE PROVIDED 

LOAN AMOUNT: $221,500.00 FUNDED DATE AUG. 28, 2024 

GPR: $0.00 ADDITIONAL SUBSIDIZATION $221,500.00 

ESTIMATED SAVINGS $278,200.00 

The Fairmont Public Works Authority (Authority), located in Garfield County, serves 59 
sewer customers and 64 water customers as of 2023.  According to the 2020 U.S. Census 
the community’s population was 132. 

The Authority owns and operates a wastewater treatment plant (WWTP) that utilizes 
a lagoon system for treatment. The design average daily flow is 0.042 MGD, and the 
receiving waterbody is an unnamed tributary to Skeleton Creek which is listed on the 
303(d) list for enterococcus, turbidity, and selenium. The Authority is under Consent Order 
(CO) 21-049 from the Oklahoma Department of Environmental Quality (ODEQ) due to 
violations including failure to install a flowmeter, inadequate protection from stormwater 
inflow, failure to maintain required freeboard, and incomplete monthly operating reports. 

The Authority will use the loan proceeds for the planning and design of lagoon system 
improvements, specifically a retrofit or expansion involving raising the existing lagoons in 
their current location. These enhancements are intended to improve treatment efficiency, 
enhance discharge quality to protect the receiving water, and ensure regulatory 
compliance. The full amount of loan proceeds is forgiven. 

FAIRMONT PUBLIC WORKS AUTHORITY 
ORF-22-0019-CW 



FY 2025 CWSRF Annual Report | Page 23 

BINDING COMMITMENT 

APPLICATION AMOUNT $35,000,000.00 APPROVED DATE DEC. 17, 2024 

ASSISTANCE PROVIDED 

LOAN AMOUNT: $35,000,000.00 FUNDED DATE DEC. 20, 2024 

GPR: WE, EE $1,990,300.00 ADDITIONAL SUBSIDIZATION $0.00 

ESTIMATED SAVINGS $11,956,900.00 

GLENPOOL UTILITY SERVICES AUTHORITY 

The Glenpool Utility Services Authority (Authority), located in Tulsa County, serves 5,106 
water connections, 282 commercial connections, and 4,668 sewer connections as of 2024. 
According  to the 2020 U.S. Census the community’s population was 13,690. 

The Authority owns and operates a wastewater treatment plant (WWTP) where 
the current process comprises of bar screens, comminutors, flow-through lagoon, 
chlorination/dechlorination and an aerated lagoon.  The design average daily flow is 3.0 
MGD, and the receiving waterbody is the Arkansas River which is listed on the 303(d) list 
for Enterococcus, Lead, and Turbidity. The Authority is currently under Consent Order 
(CO) 19-289 from the Oklahoma Department of Environmental Quality (ODEQ) for 
exceeding Oklahoma Pollution Discharge Elimination System (OPDES) permit violations  
of 5-day Biochemical Oxygen Demand (BOD₅) from their WWTP. 

The Authority is facing challenges due to aging infrastructure and a growing population. 
The existing aerated lagoon has reached its useful life and is no longer suitable to meet 
current and future growth for the City of Glenpool. ODEQ’s current regulations will not 
allow the expansion of an aerated lagoon system. In response to a growing population, 
the stress on the existing WWTP, and CO, the Authority plans to utilize project funding 
to construct a new Sequencing Batch Reactor (SBR) WWTP. The SBR will include a 
new grinder and screening auger station, an influent pump station, headworks grit 
removal facility, lagoon sludge removal and disposal, an ultraviolet disinfection system, 
and all necessary appurtenances to complete the project. This project will address both 
capacity and compliance issues, ensuring reliable and effective wastewater treatment for 
Glenpool’s growing community. 

ORF-23-0055-CW 



FY 2025 CWSRF Annual Report | Page 24 

BINDING COMMITMENT 

APPLICATION AMOUNT $1,000,000.00 APPROVED DATE JAN. 21, 2025 

ASSISTANCE PROVIDED 

LOAN AMOUNT: $810,400.00 FUNDED DATE FEB. 6, 2025 

GPR: EE $810,400.00 ADDITIONAL SUBSIDIZATION $0.00 

ESTIMATED SAVINGS $240,800.00 

GROVE MUNICIPAL SERVICES AUTHORITY 
ORF-24-0058-CW 

The Grove Municipal Services Authority (Authority), located in Delaware County, serves 
6,189 water connections, 870 rural water connections, and 2,368 sewer connections as of 
2021. According to the 2020 U.S. Census, the community’s population was 6,956. 

The Authority owns and operates a wastewater treatment plant (WWTP), where the 
current treatment process is activated sludge. The WWTP is comprised of bar screens, a 
flow equalization, stormwater holding pond, sequencing batch reactors, sludge drying 
beds, mechanical dewatering units and a chlorination/decholrination station. The 
design average daily flow is 0.97 MGD, and the receiving waterbody is Grand Lake O’ the 
Cherokees, which is listed on the 303(d) list for Dissolved Oxygen and Lead. The Authority 
is not currently under a consent order from the Oklahoma Department of Environmental 
Quality (ODEQ), however, it faces significant operational challenges at the WWTP. 

The Authority’s dewatering facilities at the WWTP consist of two belt presses that treat 
the WWTP biosolids. Currently, only one belt has been operational and the current system 
is experiencing high maintenance and operational demands. The Authority will utilize the 
proceeds to demolish and install a new belt press, as well as install a screw press at the 
WWTP. These improvements will improve odor control, reduce energy consumption  , and 
enhance the plant’s ability to meet discharge standards for effluent entering Grand Lake  
O’ the Cherokees. 



FY 2025 CWSRF Annual Report | Page 25 

BINDING COMMITMENT 

APPLICATION AMOUNT $332,500.00 APPROVED DATE AUG. 20, 2024 

ASSISTANCE PROVIDED 

LOAN AMOUNT: $332,500.00 FUNDED DATE AUG. 28, 2024 

GPR: EE $332,500.00 ADDITIONAL SUBSIDIZATION $332,500.00 

ESTIMATED SAVINGS $526,600.00 

HOLLIS PUBLIC WORKS AUTHORITY 
ORF-24-0021-CW 

The Hollis Public Works Authority (Authority), located in Harmon County, serves 695 sewer 
customers and 974 water customers as of 2024.  According to the 2020 U.S. Census, the 
community’s population was 1,795. 

The Authority operates a wastewater treatment facility (WWTF), whose current treatment 
process is a total retention lagoon.  The design average daily flow is 0.296 MGD, and the 
receiving waterbody is Sandy Creek, West Fork (Lebos), which is listed on the 303(d) list 
for macroinvertebrate bio, chloride, fish bioassessments, selenium, sulfate, and total 
dissolved solids. The Authority is not currently under an Oklahoma Department of 
Environmental Quality (ODEQ) Consent Order for its wastewater system; however, it owns 
an aging collection system that is experiencing failures in portions of its sewer mains and 
manholes. These failures have caused obstructions and problems related to infiltration 
and inflow. 

The proposed project is planning and design of sanitary sewer collection system 
improvements including approximately 22,000 L.F. of sanitary sewer main replacements, 
manholes replacements, and upgrade or retrofit of the primary lift station. Improvements 
to the collection system will help reduce or eliminate bypasses and reduce unintended 
flows to the wastewater treatment plant and improve discharge to Lebos Creek. The full 
amount of loan proceeds is forgiven. 



FY 2025 CWSRF Annual Report | Page 26 

BINDING COMMITMENT 

APPLICATION AMOUNT $39,000,000.00 APPROVED DATE MARCH 18, 2025 

ASSISTANCE PROVIDED 

LOAN AMOUNT: $39,000,000.00 FUNDED DATE APRIL 4, 2025 

GPR: $0.00 ADDITIONAL SUBSIDIZATION $0.00 

ESTIMATED SAVINGS $11,787,800.00 

LAWTON WATER AUTHORITY 
ORF-26-0006-CW 

The Lawton Water Authority (Authority), located in Comanche County, serves 29,585 sewer 
customers and 29,885 water customers as of 2024.  According to the 2020 U.S. Census, the 
community’s population was 90,381. 

The Authority owns and operates Lake Ellsworth Dam, Gondola Lake Dam, and Lake 
Lawtonka Dam. Lake Ellsworth and Lake Lawtonka provide water to the City of Lawton 
and to Comanche County. Downstream of Lake Lawtonka Dam and Gondola Lake Dam 
is Medicine Creek which is not on the 303(d) list. However, Lake Lawtonka is listed on 
the 303(d) list for Chlorophyll-A. Downstream of Lake Ellsworth dam is Cache Creek East, 
which is listed on the 303(d) list for Sulfate and Dissolved Oxygen. However, Lake Ellsworth 
is listed on the 303(d) list for Chlorophyll-A and Turbidity. All of the lakes have become 
sediment laden in the 60+ years since their construction. 

Currently, Lake Ellsworth Dam has an overall condition rating of unsatisfactory. This 
rating is primarily due to the condition of spillway gates, panels, guide walls, and drainage 
system. Condition assessment of the spillway determined that several sections of the 
apron have become damaged due to supporting expansive soil uplifting causing damage 
to the concrete. 

Lake Lawtonka Dam has an overall condition rating of fair, with notable defects including 
cracks and leaking in the gallery walls; cracks, leaking, efflorescence, and leaching in joints 
in the spillway; and erosion in the downstream spillway. Gondola Lake Dam is in a 



FY 2025 CWSRF Annual Report | Page 27 

deteriorating condition and its potential failure poses a threat to downstream water quality 
in Medicine Creek. 

The rehabilitation measures for Lake Ellsworth Dam include adding more robust rock 
anchors, adding additional drains under the apron, and casting a new reinforced concrete 
slab over the existing apron. Rehabilitation for Lake Lawtonka Dam will consist of repairing 
cracks and abandoned anchor holes. Gondola Lake Dam will have the concrete cap 
replaced for all three segments of its structure. 

The Oklahoma Conservation Commission has determined all three of these dam 
rehabilitation projects to be consistent with Oklahoma’s Nonpoint Source Management 
Program and therefore eligible as Nonpoint Source projects under the Clean Water State 
Revolving Fund. Rehabilitation of Lake Lawtonka Dam and Gondola Lake Dam will reduce 
the risk of failure, and safeguard the water quality and recreational activities of Medicine 
Creek by decreasing sedimentation and pollutant loading. Rehabilitation of Lake Ellsworth 
Dam would ensure the dam’s integrity, prevent potential failure, and reduce pollutant 
loading in 303(d) listed downstream segments and tributaries, including Cache Creek East.   

LAWTON WATER AUTHORITY 
ORF-26-0006-CW 



FY 2025 CWSRF Annual Report | Page 28 

BINDING COMMITMENT 

APPLICATION AMOUNT $191,550.00 APPROVED DATE AUG. 20, 2024 

ASSISTANCE PROVIDED 

LOAN AMOUNT: $191,550.00 FUNDED DATE SEP. 30, 2024 

GPR: $0.00 ADDITIONAL SUBSIDIZATION $191,550.00 

ESTIMATED SAVINGS $236,750.00 

MANNFORD PUBLIC WORKS AUTHORITY 
ORF-24-0049-CW 

The Mannford Public Works Authority (Authority), located in Creek County, serves 1,187 
sewer customers and 1,534 water customers as of 2024.  According to the 2020 U.S. 
Census, the community’s population was 3,076. 

The Authority owns and operates a wastewater treatment plant (WWTP) where the 